

ROLLING MILL TEST REPORT

GENERALS:

DATE : 3/17/11

CUSTOMER: ACEROMEX S.A. DE C.V.

ORDER : 002994 CONIFAT NCM-1096 REMISION: 0007877- 1

PRODUCT : ANGLE 1x1x1/4"

SPECIFICATION PRODUCT A36/ A36M-08 SHIPPLINA

WEIGHT (KG/MT) : 2.217 LENGTH (MIS) 6.10

** MADE IN MEXICO **

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MO	% SI	% NI	% CR	% V	% MN	C.E.
479600	.0110	.0420	.2000	.4100	.2100	.1800	.1500	.0800		.6300	.3200

MECHANICAL PROPERTIES AND PHYSICAL:

HEAT	YIELD	TENSILE	(%)	BEND TEST
	POINT (LB/IN ²)	STRENGTH (LB/IN ²)	ELONGATION (2")	
479600	50,955	72,887	26	O.K.

BUNDLES BY HEAT

HEAT

479600 ELC02681 ELC02682 ELC02683 ELC02684 ELC02685 ELC02686 ELC02687 ELC02688 ELC02689 ELC02690 ELC02700 ELC02701 ELC02702 ELC02703 ELC02704 ELC02705 ELC02706 ELC02707 ELC02708 ELC02709
 479600 ELC02711 ELC02712 ELC02713 ELC02714 ELC02715 ELC02716 ELC02717 ELC02718 ELC02719 ELC02720 ELC02721 ELC02722 ELC02723 ELC02724 ELC02725 ELC02726 ELC02727 ELC02728 ELC02729 ELC02730

